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Test Report

RE 44 55/ Name of sample: BLE T H J/Li-ion cell

¥ 8 2/ Model of sample: ___ LR1865SS8(3 000mAh)

4 24 2/ Report Number: __1.8-2020-10 UNOOI

il Statement
1. $Wﬁ¢h@%@%%ﬂ#ﬂ\ﬁmﬁﬁﬁ%ﬁ,ﬁﬁmmﬁﬁﬁﬁ.%NEF%&&WW&%H#EH&%»
The Testing Center ensures the test of science, impartiality and accuracy, and is responsible for the test data and
confidential for the samples and information provided by the customers.
2. AR, (U BIER R AT,
The test conclusion of the report is responsibility for the received sample only.
3. AARE AR A TR
The report is valid only with the official seal of the Testing Center.
A, ARIREEGE) . L HERE B R
The report is valid only with a preparer. reviewer and approver signature.
h. ARG RS
The altered repot is invalid.
6. KV%&%$MﬁW&%@MM,$ﬁ%%EMe

The part copy report is invalid without written appro,
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No.38 Hailainan Road, Huayuan Hi-Tech Industry Park, Binhai Hi-Tech Industrial Development Area, Tianjin, China
M. 022-23866675 {8 022-23866800 fil4m: 300384

TEL: 022-23866675 FAX: 022-23866800 POSTCOAD: 30038
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RALEE Test summary
e
=R sHEIK
Model of sample LR186555 Batch ;
=KF RS LZ
éfﬁ)\ m&%ﬁ&%“ LRk 13821468343
Client EhE; Tel
A FK - F it i
*$¥nu‘é$l @%?%u PEfA S UN2009002
Name of sample Li-ion Cell Sample No.
roHE (R 40 52 FL (Wh
*Huuiﬁ%» () 40 4 52 FLI ) 10. 95
Number of sample Rated Watt-hour
145 * Q
*%EE?E (g) i ]! (m‘ ) i
Lithium content Internal resistance
shrfRi R (V) 3.65 *FEAEE (V) 42
Nominal voltage ' Charge Voltage i
KR L (mA) 900 R ER (mA) il
Max charge current Max discharge current
-‘F] =R =4 B4 —'\\
s (g) P iii‘m?’iﬁ@ <0.2%
Mass Mass loss limit
_-_I‘, ), “nl. ) \E
FE bR H Y 5020.09.25 % AT (A 2020.09.25
Accepted date Test start date
I % 2 T [ T
aldila 2020.10.23 b 2020.10.28
Test end date Report date
*{ERE L 25+27C,0.3C-4.2V-0.05C
Cycle charge program J
s A e e 1 2

+27 X
Cycle discharge program w///

s ER 7o/ L TE R 1) | 15 4y
Rest time between o
charging/discharging 15 8min
#FE AP 5 i PR B AR FE LA T
Appearance Green sleeve/steel cylinder can
CRAT A EF%?ﬂiﬁiﬁi'ﬁj%ﬁﬁ*?‘ﬂﬁﬁlﬁ’-‘F'&’E?ﬂkﬁ‘lﬁﬁﬁéiﬁ 38 5
) No. 38 Haitainan Road, Huayuan Hi tech Industry Park, Binhai Hi-Tech Industrial
Consignor
Development Area, Tianjin, China
; ¢ o [8 K AL ﬁ'%ﬁ?ﬁ*?ﬂkﬁ?‘i&%?ﬁ#ﬂkl&?ﬁiﬁﬁiﬁ 38 &
SZHL R e g
, No. 38 Haitainan Road, Huayuan Hi-tech Industry Park, Binhai Hi-Tech Industrial
Consignor address _ ,
Development Area, Tianjin, China
* il 3% 7 mES IR
Manufacturer To entrust unit
] it 7 EEILEVAIH
Manufacturer address To entrust unit address
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Test result determination

ST WaRP il _
ki o E Tk sttt RIRFERMETF M) ST/SG/AC.10/11/Rev.6/Amend.1 38.3
) 5 btk
n fot UNITED NATIONS “Recommendation on the TRANSPORT OF DANGEROUS GOODS” Manual of tests and
est metho
criteria  ST/SG/AC.10/11/ Rev.6/Amend.] 38.3
And criterion
T3 EoRERERL, BREMRGR; IREN: MR AMEBALER: EYeb; el SRHIBCD
R DL
_— Altitude simulation: Thermal test: Vibration, Shock. External short circuit, Impact, Overcharge: Fi orced
est items
discharge
— v 5 L AT A L
_ Ky 151 6 b fE B SR ol b A SR e ks
T5 No. . standard requirement or the clause T USEN A I_'ﬁ #7F Remark
Test item i of wandard Test Result Conclusion
i 4 9
i 'ﬁiﬁ%m 38341 W T WL 1 ok
e 383.4.1 Test T See Appendix| Passed
simu [(J”.()”
- i BE o 383.42 R} T2 WP % 2 ah
Thermal test 38342 Test T2 See Appendix2 Passed
- k5N 38343 R T3 LB 3 &k
Vibration 383.43 Test T3 See Appendix3 Passed
- ity 38.3.4.4 K3 T4 WL 4 Ak
Shock 38344 Test T4 See Appendix4 Passed
A1 5 .
- Jhiias 38345 W TS5 W 5 &t
) = L(,f_m L‘!wr 38345 Test T.5 See Appendix5 Passed
wrcui
% LRy G 383.4.6 X3 T.6 WLHf 6 i
Impact 38.3.4.6 Test T6 See Appendix6 Passed
i il 3% H,
- g jj ol 383.4.8 5 T8 PR 8 &%
Di U';“ 38348 Test T8 See Appendix8 Passed
ischarge
SRR HHERA: (21.0-27.0)°C; FRUEGEAE: (15-50)%RH
Test Environment Condition Ambient temperature: (21.0-27.0)°C; Ambient humidity: (15-50) %RH

Ty i 4 PR ) WA e
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Test result determination

Gk, VREEATEEE TR RYEMITRI RRRBRHET )
ST/SG/AC. 10/11/ Rev.6/Amend 1 38.3 br#E#E K .
The sample has passed the test items of UNITED NATIONS Recommendation on the

KL I 4518

Conclusion

s it v - 7

Compiler (Test engineer )

i (BN - f{ “"}v\ Hi: 2.22.01.5

Checker (Authorized signatory ) Date

A
ol LK) - ]{E)wj B ooy, [

Approval (Test center manager Date

FH Dy e R 4 PR BB G
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Appendix 1
T : BasTi H 20 i3 FEE LAY,
No. Name of Test Items Altitude Simulation
i XA Before MRS After R ol 4 i e
Digg::% - ;
Y FERR A o TR i ME | Residual | MRIR | HiRFE
. ) ass loss
Sample Sample Statue MASS ocv MASS oCV . ocv Test Event | Determine
o /70
Ng. le Y /g v L
HiREERmn &
NI m 45.6274 4.13 45.6273 4.13 0.000% 100% (o} ok
1CYC Fully charged Passed
BRTE el ¥k
N2 T 45.5301 4.13 45.5304 4.13 -0.001% 100% (0] |::
B - ICYC Fully charged Passed
, HUE R ah
N3 45.4047 4.13 454051 4.13 -0.001% 100% O
1CYC Fully charged Passed
, HEA R o
N4 45.6200 4.13 45.6205 4.13 -0.001% 100% (0]
ICYC Fully charged Passed
KA T N
NS HAR 455012 | 413 | 455012 | 413 | 0.000% 100% 0 i
1CYC Fully charged Passed
) 25 WRAERM . L
Cl i 45.4016 4.14 45.4015 4.14 0.000% 100% ()
25CYC Fully charged Passed
) 25 KA T e
L2 N 45.3077 4.14 45.3082 4.14 -0.001% 100% 0
25CYC Fully charged Passed
25 REeERh ik
C3 - 45.3046 4.14 45.3050 4.14 -0.001% 100% 0] =
25CYC Fully charged Passed
ﬂ 25 K54 F pum
4 _ ) 453117 4.14 453119 4.14 0.000% 100% 0]
25CYC Fully charged Passed
225 KR £k
s - e 453671 | 414 | 453674 | 414 | -0.001% 100% 0 "
25CYC Fully charged Passed

R9E: - V- D-BIR R-BR F-il2X O-Filti WAL, LM, LR, KX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire
O-No Leakage, No Venting,No Disassembly ,No Rupture & No Fire

et o L e 4 T DR &) AR O
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Appendix 2
A y K5I H 4 Tk FEE DR A i
Vo Name of Test ltems Thermal Test
B MR AT Before MR S5 After . Pl
D1 HL 1 e g gy] 2
RS FEAIRAS i i P BE | e Residual | MRMF | &5 FRHE
) A os.
Sample Sample Statue MASS ocV MASS ocv aj:/ d ocv Test Event | Determine
No. /g N /g v /%
, T1 Mal)e Ak
NI ) 45.6273 4.13 45.6274 4.10 0.000% 99.274% 0
After T1 test Passed
T1 MR S5 ok
N2 o . 45.5304 4.13 45.5303 4.10 0.000% 99.274% (0] =
After T1 test Passed
, T1 A S i i
N3 45.4051 4.13 45.4051 4.10 0.000% 99.274% O
After T1 test Passed
T1 M JE &
N4 _ - 456205 | 413 | 456205 | 4.10 0.000% | 99.274% 0 aH
After T1 test Passed
) T1 s Bk
N3 455012 4.13 45.5018 4.10 -0.001% 99.274% 0
After T'1 test Passed
. T1 Wi E A
Cl 45.4015 4.14 45.4017 4.11 0.000% 99.275% (0]
After T1 test Passed
] T1 LR akk
2 o 45.3082 4.14 453078 4.11 0.001% 99.275% 0
After T1 test Passed
] T1 R S5 otk
3 . 45.3050 4.14 45.3041 4.10 0.002% 99.034% 0
. After T1 test Passed
i T1 A G g
c4 453119 4.14 453116 4.11 0.001% 99.275% O
After T1 test Passed
T1 ik
& y 453674 | 414 | 453672 | 410 | 0.000% | 99.034% 0 P
After T1 test Passed

Bk Lg% VAR DR RAEE FoRA O-kiMhR. KRR, AR, KRR, KK

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire

O-No Leakage, No Venting,No Disassembly ,No Rupture & No Fire

Ty w i 4 B2 B R R L
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Appendix 3
KX . KT H & 1R
No. Name of Test ltems Vibration
P MR AT Before MR fE After ol v
5 FESR A R i PR Mk | AR | Residual | WRAIAR | GIRARE
Sample Sample Statue MASS ocV MASS ocv Mass loss ocv Test Event | Determine
No. /g A% /g A% v
T2 ik /G &
NI 8 45.6274 4.10 45. 6278 4.10 -0.001% 100% 0 aka
After T2 lest Passed
T2 PS5 o1
N2 T 455303 4.10 45. 5305 4. 10 0. 000% 100% 0 o
After T2 test Passed
, T2 WikSE ot
N3 45.4051 4.10 45. 4052 4. 10 0. 000% 100% 0
After T2 rest Passed
T2 M ok
N4 { B 45.6205 4.10 45. 6208 4.10 -0. 001% 100% 0 =
After T2 test Passed
i T2 ks EH
N3 45.5018 4.10 45.5014 4.10 0. 001% 100% 0
After T2 test Passed
] T2 Wit 5 ot
Cl 454017 4.11 45. 4015 4.11 0. 000% 100% 0
. After T2 test Passed
. T2 Mk )e o6
) : 453078 | 411 | 45.3075 | 4.11 | 0.001% 100% 0 5
After T2 test Passed
T2 Wik 5 akk
3 P 45.3041 4.10 45, 3035 4.10 0.001% 100% 0 é
After T2 test Passed
, T2 M5 A
4 453116 4.11 45.3114 4.11 0. 000% 100% 0
Afier T2 test Passed
T2 ke a
Cs i 453672 | 410 | 45.3668 | 4.10 | 0.001% 100% 0 i
After T2 test Passed

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire

O-No Leakage, No Venting,No Disassembly ,No Rupture & No Fire

Bik: LGS VRS D-RME R-ER FRK O-KiMR. LIRS KA. TR, Tk

Tl LA 4 PR A R e
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Appendix 4
i i K 3G T H 2K rhiti
No. Name of Test Items Shock
B T Refore Mt ja After Ak
G +5 FERARTE i o i e | FURBIK | Residual | WREMBR | HARAE
Sample Sample Statue MASS ocy MASS ocv Mass loss oCcv Test Event | Determine
No. /g N le N i
, T3 Wik fE . G
NI 45.6278 | 4.10 | 45.6277 | 4.10 0. 000% 100% 0
Afier T3 test Passed
T3 M5 fE i
N2 B 45.5305 | 4.10 | 45.5303 | 4.10 0. 000% 100% 0 ok
After T3 test Passed
T3 Wik)e &
N3 , ki 45.4052 | 4.10 | 45.4056 | 4.10 | -0.001% 100% 0 ek
After T3 test Passed
T3 WG ki
N4 e 45.6208 | 4.10 | 45.6204 | 4.10 0. 001% 100% 0 a
B After T3 test Passed
) T3 ik fe EH
N3 45.5014 | 4.10 | 45.5012 | 4.10 0. 000% 100% 0
Afier T3 test Passed
T3 ik Gk
i HELE 45.4015 | 4.11 | 45.4011 | 4.11 0. 001% 100% 0 g
After T3 test Passed
T3 Mk S B
C2 _ 45.3075 | 4.11 | 45.3079 | 4.11 -0.001% 100% 0
After T3 test Passed
T3 Wik 5 ok
(3 A 45.3035 | 4.10 | 45.3037 | 4.10 0. 000% 100% 0 9
B After T3 test Passed
) T3 Mk )5 =13
4 s 45.3114 | 4.11 |45.3119 | 4.11 -0, 001% 100% 0 =
After T3 test Passed
T3 ks Ak
s - 45.3668 | 4.10 | 45.3664 | 4.10 | 0.001% 100% 0 s
After T3 test Passed

%9E LG VSRSl DRV R-BEE F-RK O-AMER. TR AR, L. ek
Note: L-Leakage V-Venting D-Disassembly R-Rupture I-Fire
O-No Leakage, No Venting,No Disassembly ,No Rupture & No Fire

T i A PR 2 A R G
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Appendix 5
i) ; 3T B AR
No. Name of Test Items External Short Circuit
. 2 TR A i FRE ‘
EEE TR PSR R R R E
Max. External temperature
Sample No. Sample Statie s Test Event Determine
T4 i a
NI Ve 110.7 0 "
After T4 test Passed
T4 Mk Je =
N2 s 101.8 0 bl
Afier T4 test Passed
, T4 M) ok
N3 105.2 0
After T4 test Passed
T4 3 &
N4 map 113.7 0 okl
After T4 test Passed
4 3 ‘| = .
N5 kticg 11.7 0 Pk
After T4 test Passed
T4 MR G =y
1 i 1116 0 o
After T4 test Passed
T4 Pik)E &
2 e 112.7 0 i
After T4 test Passed
T4 WikSg ok
C3 Wi 109.1 0 :
After T4 test Passed
T4 Wik 5 i
Cc4 2 110.7 0
After T4 test Passed
T4 Mk 5 =
i . MR fE Vil o ok
After T4 test Passed
ik D-fRfk Fel2ek O-LfffA. kg k

Note:  D-Disassembly

F-Fire

O-No Disassembly ,No Fire

Tt 0 it R A R 24 =) ke
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Appendix 6
o " 3R H A FK ik}
No. Name of Test Items Impact
2 P o 3 T A 5 U JEE I
b 5 4 RTINS IR v B
Max. External temperature
Sample No. Sample Statue e Test Event Determine
1ICYC 50% % Ht ok
NG - 119.6 0
1CYC 50% Capacity Passed
1CYC 50% %t £
N7 CYES i 130.1 0 o
1CYC 50% Capacity Passed
ICYC 50% % fik oy
NS - 1293 0 .
1CYC 50% Capacity Passed
1CYC 50% 7 # ok
N9 m‘ 124.8 0 =
1CYC 50% Capacity Passed
ICYC 50% % Gl
NIO R 124.2 0 -
B ICYC 50% Capacity Passed
25CYC 50% i atk
6 - P 131.8 0 =
25CYC 50% Capacity Passed
, 25CYC 50% % Ak
c7 e 129.0 0
25CYC 50% Capacity Passed
25CYC 50% % ok
cs v 124.0 0 >
25CYC 50% Capacity Passed
25CYC 50% % fi CL
o , i 118.6 0 =
25CYC 50% Capacity Passed
25CYC 50% A& Atk
Clo ’ SaR 123.9 0 o
25CYC 50% Capacity Passed
ik DR F-RRK O-KMEh. A
Note: D-Disassembly  F-Fire  O-No Disassembly ,No Fire

Feife Jyah b A PR 2 SRR O
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Appendix 8
o . K547 B 2 R ) S
No. Name of Test Items Forced discharge
P AR MR R o
Sample No. Sample Statue Test Event Determine
i ICYC 4 o CLif
1CYC Fully discharged Passed
1 ICYC 524 BT " okt
1CYC Fully discharged Passed
Vi3 ICYC 5E4 " ot
1CYC Fully discharged Passed
- ICYC FE 4 o CLi
1CYC Fully discharged Passed
i 1CYC e 4ol & ak
1CYC Fully discharged Passed
e ICYC =4 5 ki
1CYC Fully discharged Passed
g ICYC 24t " G
1CYC Fully discharged Passed
_— 1CYC 5840t N AH
1CYC Fully discharged Passed
K7 1CYC FE 4t 5 ik
1CYC Fully discharged Passed
N20 1ICYC ;—E%nﬁ i) a Gl
1CYC Fully discharged Passed
i 25CYC FEAMh 0 ik
25CYC Fully discharged Passed
pos 25CYC 54t 3 Gl
25CYC Fully discharged Passed
e13 25CYC e o CL
25CYC Fully discharged Passed
il 25CYC FE4a o CL
25CYC Fully discharged Passed
£ 25CYC &l o Gl
25CYC Fully discharged Passed
16 25CYC &M o GL
25CYC Fully discharged Passed
i 25CYC A o L
25CYC Fully discharged Passed
s 25CYC ML o kil
25CYC Fully discharged Passed
s 25CYC 5e 4t 8 Gl
25CYC Fully discharged Passed
20 25CYC 5E & 0 L
25CYC Fully discharged Passed
&1k DRI F-RK O-KME. kX
Note: D-Disassembly F-Fire O-No Disassembly & No Fire

Ty L £ 7 PR B A O
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Appendix 9 Equipment list

& 12 Ji/Ak 12 51

7 P& L W& ReHEA 2O w1
No. Equipment name Equipment Number Parity valid data Note
I L L X A 40120082 2019.10.22-2020.10.21
2 B R 70102483 2019.08.05-2020.08.04
3 CEVAIE AR oS 21501002 2020.09.07-2021.09.06
4 | ARG 21503001 2020.01.02-2021.01.01
5 AR RER T TR G 70506006 2020.03.28-2021.03.27
6 FimiRaS AH R 9025516 2019.09.18-2020.09.17
7 | eI CREERAD 9025517 2019.09.18-2020.09.17
8 enlaakae R CERHD 9025518 2019.09.18-2020.09.17
9 | miiEeA CEMAD 9025521 2019.09.18-2020.09.17
10 | sildilaed CErAD 9025523 2019.09.18-2020.09.17
1| R RS 70506009 2020.06.10-2021.06.09
12 iﬁjﬁ?%ﬁmﬁ R MY49024758 2019.08.13-2020.08.12
13 | e R ae 4 9046167 2020.7.15-2021.7.14
14 | ELAURSE B 5 13012485 2020.5.14~2021.5.13
15 | HLAT gt s T g 40207056 2019.12.20-2020.12.19
16 | RS ERIA 9025575 2020.7.14-2021.7.13
17 | EehdEREe 21503005 2020.09.09-2021.09.08
18 | E A 40120083 2019.10.22-2020.10.21
19 | Arbin FE/CHL I R4 70501162 2020.09.27-2021.9.27
20 | Arbin 78I A 70501158 2019.10.22-2020.10.22
e G R
End

FEUTE ) LA A R 2% ) e



